POWER STEERING

GROUP, PART NAME and DESCRIPTION

PART

NUMBER

USED PER

CAR MODEL

330

531

532

1,330 - VIBRATION DAMPER
Washer (1.692" 0.D. x 7/8" I.D. X 34" Thick).ceueesoeoveeaconns

5.040 - EXHAUST PIPE
Pipe'.l'.'lil"i'il"iil.iiii!l‘i!i'l.l'!lllri...lliiil.ltl e 80 600 e ed

6.300 -~ WATER PUMP

Pump (el i ) o s e e e s T s 55 s 66 v a6 S s S BT
Bolt,«3/8006rn i@ N JUNGHY cTHAL . . coiiaisvic'ssme davs sowse s sues i in st
Bolt, 3/ %16 X1 1 B8 HX SHA 0. oo davivs o s bosmasio diosioss st mesame
Lockwasher] = 5/ 88 NeA. il ool ool o civovvsossoisonivnsssss o sin

Bow.‘.l"...-.'-..-.‘..'..-.ll'.'."-l...."ll‘l'."illl....ll'i‘l.

6,400 - RADIATOR

Bols, 5/16%e24 x A ALUN R THA. 0.0 vvrssaiiosas tonsosdonnsssssos
Lockw asher, 2/16" Bl e PO OB st cta oo s vre s vigid Sosaio o e viiin o SlIE oo P b
Nut, 5/16"-24 Hx

Spacerili L B R E AR EE N EREREEEENNEEEENEEE N EEERENEEEFREEFEFEEFEFEFFEEEREEEERNEE XN |

T e 0 9@ 0 @F o8 0F 4% 0 8 0" 00 OO S B S S PP TS OO SO e PG

6,420 - RADIATOR HOSE

Hose, Radiator Inlet (Moulded RuUDDET ) e. . .cce coeevsococososeceonense
6. 480 - RADIATOR SHROUD

Shroud (to Hood Lock Latch Support and Fenders)....... e e

13.006 - STEERING KNUCKLE ARM

ml’- mght-'-.-ll.'iiltlI'll.'.'.l"l o0 % ® o oo @ %o e S P00 00 PSSO B BB S SO

m‘ Left.'.ﬁi. ® S e 09 00 9O 0P PO BB O DO DO S S PP e 8 Pe 8 e d e * 8 e o 00 890 e 00

13,200 - FRONT SWAY ELIMINATOR BAR

Ba'r (incl. Frame supportﬂ and Guahion’)‘.'I.‘i.."ﬂ..""f.‘i""-‘

cughion-.'-t. * e & 0 "6 & 00 0w & s o & ®» 2 & ® $» © @ PO '-l-lillt-tlﬁi-'i.ll'Illlilli.
14,200 - STEERING GEAR LEVER ARM (PITMAN)

umI.i'..ll“l'."'l..-".“.llﬂ'".il‘i.-.' ............. e e & 9 &0 0 9 e 9 @9

Stop: Bol ¥, (516818 % AN Bl Bl s v eotss soiransteiis shietorsioriboe tbi
J&ll Hnt, 5/16"‘18 Hx--.-;.-c----u---na-'-------otnontu--.un-----.
Hut, . 1/2%20 X 81, oo i s T e e e
Cokter Pin, 3/32M 2 IV, . s vininsr i oabints otie B s S

14,216 - STEERING TIE ROD

ma Eodl Rightii * 8 %8 05 OO0 S & PO PO OB SIS PO OB SR SO O OERLeeee s e YO W
Tiﬁ ROd. Leftli-tl 00 200 29 %000 P OO ST 20 20 806w R

"2 @ e 0O e PR DO S o BB

215005

D e oy ol mmp TG

21415

21447h
21 475

214476
215037

Sl Iy Sy SO Sen BT

Ll VIV

- -

- -

=N

NN ON

=

ol el sl el o

b

Mo N e

YOO ON

= e b

o

bt ot

3 T Ta i . ke — . H
5_..-_- et AULE (e = T M S

AET



POWER STEERING

GROUP, PART NAME and DESCRIPTION

PART

NUMBER

USED PER
CAR MODEL

530|531 532

14,216 - STEERING TIE ROD (CONT'D,)

Te Rod End (B.<H. Thd. J(Part of 2AUUTY) .t ciienreitosesonsersotios
Nut, 1/2%=20 Hx 8L, c.cuecsasnes eeo- [ Tie Rod End |

Cotter Pin, 3/32" Dla....c.......... to Steering b...............
cover.‘.‘..‘.* ‘‘‘‘‘‘‘‘‘‘‘‘‘ e & 2 & 2 & @ ¢ @ Knucklem e ® 8 0 o0 " 0 v 0 w9

Ple Rod:Socket (Part of 21MUTE) . ..o cadoens

Bearing"ti!.-' LA S Al B R R R E R AR EEE RN EENEEEFEEREIETI N EEEEFE T R R R R

* oo ® ® SO e OO 89 B

SPring. @ e 890 PO PO O OO OO OO0 De SO SO Sa & o B O S %S e PO D DO D6 0SB e e P e O e OO PR
Bumpar.tl'..-'-'-I.lill-'..'.'-i'ﬁ.ll'l‘.'l"."Q.‘-‘"...i.li.i'...‘

Pl‘%'---l-'iiliilitioi iiiiiiiii @ & 0o T80 @ %e o0 e e 0 e e 80 0 o0 e 00 P B 88 OB

i bR AR LS 56 T IR e R e
Adjusting Link,..... coes

Gover..i.-. a ® %9 & ¢ &2 8 & 80 a
snleld......

" & 0 & @ o0 H & 8 S50 8 B O O 9O 9 & 8 S 0 B SO B D ® o & @ s 0 B @ B B a2
® & " 8 00 B9 ®O @ P v Be BB E e R e BB

2 89 ® % 0 0 08B E® S NS e e B B B8P e TR S e S P e "R EE P o oEE D e

14,300 - PUMP UNIT

Pump Unit (incl, Pump and ReBOIVOLT)...ce.cecscccccccsosscesans Ses
Rracketys Putip. Units HotmbAng o010 vie sesisiniaiaisini di6niors.s sisivdlaiasins s.doito e
BoLt g3/ B-PU o oW s HA. . vocviii e e asie st s s s
Lockwasher, 3/8" Ext. Tooth. Teied o e T L e
FLaUnasRone o (B S 0 r . oo ieiins s ot ciituhs o ot s.sieie sinivinie oo aceiainle o
B I e e ciotos oo aE it i e sioe o i sioere e o7e TN
sUEE L ES e e T e S IR S 0 e SR e
Bl Gy I GI=16 o) T/EVIRY, HA. ...\ oncnmeins ahe o i shtass snnsinn
Hpckunohae 2 uBNEMat Sl o i e el aale D At 5t sl s e et e b o ae
Adupter, Bracket to Water Pump (with 207433 Water Pump)...

14,305 - PUMP

s s PR L RIS e s N e e
Body and Bushings, Pump........

Bolt with L/W, Body to Cover. ey
e BISELs SBOCGY RUOMOONE T elenciainie v siisio's o s s I stotate el e i tit s st s bare T lata s e
BeEd(MOM RINg ) BOAY 50 COVWOT. . oiinivenie ot oie oot b iseiosratsria
Cover (incl, Bushings and Dowels), PUmD...ccceoevvceceosss
Pipe, Pump Inlet Stand (to ReBervolr)eee. cecececcconococnsoosonene

14,310 - PUMP SHAFT AND ROTORS

IIIIIIII

iiiiii 2 e 0099 e eSS e SO0 e P ETe R D e RO

----- L B N N N N N R NN RN NN NENEENEEERERE)

......

sha-ft ........ ‘I"‘l"‘l..'....I'l-l"lil"4.‘.’.'....'-‘.“‘.- & e &8 %H 2o b

Bearingl Sh&fﬁ...... ® 208 0000 PP O OO B IE OO @ o sW LB RN BN EE N NN NN NN RN
SIIEP Ring’ Sh&ft Bﬁaring--.-¢...--------.----ﬁ--..--------c..-----
Oil Seall Sha-ft‘lill".. -------- LA AL N R N N N N N N R RN

ROtOrﬂ..-----a.. ..... ® 8 0 8 o0 3058 D0 9P e P e B PePE S TS SSS

mive Pin‘ Inner Rotor...-l‘.I.I..l."l.Il.‘.'.....'..'#..III.I..

® 8 9 B9 " e e s

14, 315 - RELIEF AND FLOW CONTROL VALVE UNIT

vave Unit.-lIll"-ill-.l.'.".Ill"i"...l.ll.“..."'ii--l-.'l--l.

Spring; ReLIBT Valve, .. .. o convesssscevilone
Lock Ring, Relief Valve........... s el inseseleetera s iale

spring' ﬂow contrﬁl valve.i'..-I...‘...‘..-"-i'lillﬁ'il...'li..-

® & 8 & 9% 80 &8 98 98 =080 8080

e % & & %0 " 8@ 9 0 o 8w

S Sl g

o N O D - W D

201219
214480
201226
20122

20122
21441

e R T ST T S

208393
201519
201520

Sl T ot e En Wy

el TPy ~SPEe SNl Walln el

PPN =N
NN 2O -
PPN DN -

AN NN
MDD
oD

e e\
= AN
= )

ol el el
ol el adl =l s
e

ol el
el el
el o

*As Required
2




POWER STEERING

USED PER
PART
GROUP, PART NAME and DESCRIPTION CAR MODEL
NUMBER
530|531|532

14, 315 - RELIEF AND FLOW CONTROL VALVE UNIT (CONT'D. )
RaﬂtriCtor. mow controlll!-iiit.l.l.l'i#ihiil..ti lllii..tuilliiql 21m7 1 1 1

14, 320 - PUMP RESERVOIR

Bolt with L/W. = cii:s ana. o SR R 0 £ SISt ) (e sy alhh5a
Seal (WONCRIRpITRMPRA ot S ine . o S ee e sasne s s LaUYEs
Seal ("O" Ring), Reservoir LORBOAY. o isses s sl st 21h“55
Stud, Reservoir LRSI S e e SR T 214456

Lol AV I LS AV I
HF MM
PP~

14, 325 - PUMP RESERVOIR FILTER ELEMENT

Element' Piltar-l‘ & 9 i.ilttil-i.i tl.'l....i.lili llllllll * ®* "0 09 0O e B 21“57
Guidﬂ-.-l.'.‘.."..."."’....'..‘...--.."...."-"....---...-‘"..0‘- 21%8
Relief Valve and Element L Y i R T S e 21““59

b
el
o

14, 330 - PUMP RESERVOIR COVER

Cover. ® s 20 00 80 0800 o8 00 B0 e se se o l‘-.--iiilii'iill".‘iiiiil --------- 21m+60
GaskEt' cover..liﬁlﬁjlﬂtl'-- e o0 0 .‘.-.Iiili"ltii-ﬁi'..-'i'i'---..i Elhhsl
clampiw Bim ] GO?er. & o0 2000 00BO O S S 2 & @@ 0 0 e 00 e v O DY O S * 89 ®H oo 0 008 21%2

el
o pd
= e e

P . i at sesessiantunbarest bansestye el SINUGE
Flatwaghier, o . v s i b e seaenise s sseeis] IPTAHIGH
Bolt, 5/16"-18 x 1" Hx, Hae S Sl e vn st v v s bnss b R e
Lockwasher, 5/16® Ext, Tookhe. i tv. . siisoiitioan s cosee| mmm—aa

Pulley, Idler (on Water Pump)...... Siaisn oo s siesniainmithlsen vebisns oss sl SOTHED
Syl e e R O e e O e S A b
Bolt, 5/16%-18 x 1 1/W Ex, Hd............{ Water |....... R
Lockwasher, 5/16" Ext. Tooth.............. PO | ik e A

Pulley, Pump Drive (on Crankshaft)........,..l...... .. .. e .| 21l4kgs
Bolt, 7/16%-20 x 3/U® Hx, HA........... to e annie e el e
Lockwasher, 7/16" Med,......... e

il I S e T

=

g
NN b o b et et
N = e e el b s
NN e e

|14, 340 -~ PUMP IRIVE BELT

14, 345 - PUMP TO POWER LINK HOSE

Hose, 0il Pressura................................................ 21““37
Connector, Pump to 0il Pressure HO8Cee s cnsssis o:5ibinie b w oiinie miblvie e st L EHE

Seal ("oM Ring), Connector to VDS s s sssnte stliine e s 21”““9
Connector, Power Link to 0il Presgsure HOBEI L S stne sonnmesinin s s a2 tllas
e S R e e R cececs-oas 21HUEY

b e
o
el el




POWER STEERING

USED PER
PART
GROUP, PART NAME and DESCRIPTION CAR MODEL
NUMBER
530|531 (532

14, 345 - PUMP 70 POWER LINK HOSE (CONT'D,)

Gasket, CONNECLOr $0 PUMD. .. .cccsescesrecococcacscscssccsnsesess S1HIGL
Connector, Power Link to 01l Return HO8€..c:.cococcvccsccccveccesss 211“490

-
=
b

14, 350 - POWER LINK

TSR SRR S e S e e R R e S o
e L T R SRR Sl i e A e e R )
BOLRINSY  ARNOR . o v v vieonsioeeviecassoe to € S RO AR A 2114149&
RBLEINOD,  ONBOT . . ou tae srnnnvoveniss SO SRR
Ot/ P20  Hxo W, Sleiceoreosoniose ISBLACKOT | s o vonsosesassel Smmmmn

Cotter Pin, 3/32% x 1%,.,....... SN | EEEETTRIT ST st

HrHEMPMNDNDE
ol el (VA A
(ool o i A AV A I

14,355 - POWER LINK PISTON AND ROD

PARGOI BHAEHOAY ., oo scivpais s evsonssiosoonsiostetoiitioesionetsnessrnseaie 23903901 101 1

14, 360 - POWER LINK PISTON ROD GUIIR
B TR s L TS T R e 1 T L S SR N (8- 10| o 8 > 2 T 3
14, 365 - POWER LINK PISTON ROD PLUG
PP s LSS B R S B!
14, 370 - POWER LINK TO PITMAN ARM STUD AND WASHER KIT

R T e e e e - Lo - [ I T ]
Congists of:
(1) #Stud
(2) #Cushion
(2) #Washer, Cushion, Inner
(3) #Washer, Cushion, Outer
(2) #Shoe
(1) #RFut
(1) $Cotter Pin

14,375 = POWER LIFK TO FRAME BRACKET

B R I S s ok s adiiasvstensas sessmsnonenssssedonsiesvasas sl S1HH05
BOUE, - RfEN-08 x IN Ha Hd.. ... cecessnisnsosessssseesssessssesasal mmmmmm
WA BBOY S i s savassasonssses file i e diiT e ras sieadeie kies venis sl eLR S
Boglenutan BLEMIN Bx . o i ea ittt B TE v eeseenesel 202257

g~ gl
FE e
FFE e

# Not Sold Separately




	kfpm770001.jpg
	kfpm770002.jpg
	kfpm770003.jpg
	kfpm770004.jpg

